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10 10

0 0

-10 d -10 d

[ SPURIOUS_LINE

20 d

Date: 9AUG 2017 10:40.39

Date: 9.AUG 2017 11:23:21

60 d8 60 dB
-70 d -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 741.23688 MHz -36.89 dém -23.89 d& 30.000 MHz 820.000 MHz 1.000 MHz 618.05847 MHz -36.98 dBm -23.98 d8
855.000 MHz 1.000 GHz 1.000 MHz 876.70290 MHz -36.73 dém -23.73 d8 855.000 MHz 1.000 GHz 1.000 MHz 991.34058 MHz -35.62 dém -22.62 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.89964 GHz -36.20 dem -23.20 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.85527 GHz -36.58 dem -23.58 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.43032 GHz -31,12 dam -18.12 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.84127 GHz -30,70 dam -17.70 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.57805 GHz -33.49 dem -20.49 dB 7.000 GHz 9.000 GHz 1,000 MHz 8.39445 GHz -33.29 d8m -20.29 d8
o J = 7 T —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760504A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

Spectrum

Ref Level 25.20 dBm
SGL Count 10/10

Offset 15.20 db Mode Auto Sweep

Date: 9.AUG 2017 11:50:00

SGL Count 10/10
(@1 Max (@1 Max
20 qbipit fheck PAES 20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
-10
B0
20
30 30
50 50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 969.70265 MHZ -36.26 d8m -23,26 d8 30.000 MHz 1.000 GHz 1,000 MHz 369.57271 MHz -36.52 d8m -23.52 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.73837 GHz -36.62 d8m -23.62 8 1.000 GHz 1.845 GHz 1.000 MHz 1.75822 GHz -37.38 dém 24,30 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.97037 GHz -34.53 dém -21.53 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.94013 GHz -35.59 dém -22,59 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -30.16 dem -17.18 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.04337 GHz -30.33 dem -17.33 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.47673 GHz -32,65 dam -19.65 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.37791 GHz -32,16 dm -19.16 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.10605 GHz -28.85 d8m -15.85 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.73208 GHz -29.09 d8m -16.09 d8
- 7 T — i T —

Date: 9.AUG 2017 14:12:14

Middle Channel

Middle Channel

Spectrum #

Ref Level 25.20 dém  Offset 15.20 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbipit fheck s
Line _$PURIOUS_| INE_ABS PAES

10

0

Spectrum
Ref Level 25.20 dBm
SGL Count 10/10

(@1 Max

Offset 15.20 db Mode Auto Sweep

20 dbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

)i J

Date: 9.AUG 2017 12:06:45

-30
=50
60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 938.19340 MHz -36.18 d8m -23.18 d8 30.000 MHz 1.000 GHz 1,000 MHz 978.42829 MHz -36,36 d8m -23,36 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.53230 GHz -36.85 dém -23.85 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.73626 GHz -36.91 dém -23.91 d8
1.915 GHz 3.000 GHz 1.000 MHz 1.98626 GHz -35.17 dém -22.17 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.97362 GHz -34.55 dém 1.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.70229 GHz -30.51 deém -17.51d8 3.000 GHz 7.000 GHz 1.000 MHz 6.07237 GHz -30.45 dam -17.45 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.63139 GHz -32,49 dam -19.49 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.23949 GHz -32,58 dam -19.58 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.73915 GHz -28.53 d8m -15.53 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.62916 GHz -28.25 d8m -15.25 d8
) J ) J
Date: 9.AUG.2017 1155135 Date: 9.AUG.2017 14:13:36
Spectrum 2 Spectrum 2
Ref Level 25.20 dBm  Offset 15.20 dB Mode Auto Sweep Ref Level 25.20 dBm  Offset 15.20 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dhiFit Ghock PAES 20 dhiFit Ghock PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 d 0 d
30 30
50 -50
60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 971.15692 MHz -36.04 d8m -23.04d8 30.000 MHz 1.000 GHz 1,000 MHz 935.28486 MHZ -36,31 dém -2331d8
1.000 GHz 1.845 GHz 1.000 MHz 1.65307 GHz -36.94 d8m -23.94 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.80172 GHz -36.29 dém -23.29 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.92223 GHz -35.41 dém -22.41d8 1.915 GHz 3.000 GHz 1,000 MHz 2.89484 GHz -34.31 dém 1.31d8
3.000 GHz 7.000 GHz 1.000 MHz 6.44332 GHz -29,46 dam -16.46 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.93226 GHz -30.72 deém -17.72.d8
7.000 GHz 13.600 GHz 1,000 MHz 10.54041 GHz -32,78 dam -19.78 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.59085 GHz -32,30 dam -19.30 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.14598 GHz -28.88 dem -15.88 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.73169 GHz -28.87 d8m -15.87 d8
)i J

Date: 9.AUG 2017 14:14:56
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SPORTON LAB.
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Report No. : FG760504A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

*

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

*

Spectrum

Ref Level 25.20 dém
SGL Count 10/10

Offset 15.20 d&

Mode Auto Sweep

J

Date: 9.AUG 2017 14:47:05

]

Date: 9.AUG 2017 15:11:48

@1 Max (@1 Max
20 gbinit $heck PABS 20 dliinit $heck PABS
Line _§PURIOUS_| INE_ABS PAES Tine _$PURIOUS_J INE_ABS, PAES
10 10
0 0
_LINE_A
7
-30
-50
50
60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 903.29085 MHz -35.95 dém -22.95 d8
30.000 MHz 820.000 MHz 1.000 MHz 817.03898 MHz -29,49 dém -16.49 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -30.79 dém -17.79 d8
855.000 MHz 1.000 GHz 1.000 MHz 912.78986 MHz -36.46 dem -23.46 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.68250 GHz -34.89 dém -21.89 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.95451 GHz -35.92 dem 22,92 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.87227 GHz -30.72 dém -17.72.d8
3.000 GHz 7.000 GHz 1,000 MHz 6.43082 GHz -31,26 dam -18.26 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.64990 GHz -32,48 dam -19.48 d
7.000 GHz 9.000 GHz 1.000 MHz 7.99625 GHz -33.13 d8m -20.13 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.08484 GHz -28.73 d8m -15.73 d8
w ~
J J NI wa
Date: 9.AUG.2017 14:4359 Date: 9.AUG 2017 15:09.02
Spectrum
Ref Level 24.50 dBm  Offset 14.50 d@ Mode Auto Sweep Ref Level 25.20 dBm  Offset 15.20 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbiit fheck PAES 20 dhiinit $heck PABS
Line _BPURIOUS_| INE_ABS PABS Line _$PURIOUS_JINE_ABS, PAES
10 10
0 0
-10 d
SPURIOUS_LT OUS_LINE
20 dem—3
30 -30
8 -50
50
.60 d
60 d8
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW Frequencs Power Abs Alimit__| 30.000 MHz 1.000 GHz 1,000 MHz 6869.35782 MHz -36.24 d8m -23.24 d8
30.000 MHz 820.000 MHz 1.000 MHz 609.14293 MHz -36.99 dém -23.99 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.78356 GHz -36.03 dém -23.03 d8
855.000 MHz 1.000 GHz 1.000 MHz 924.02174 MHz -35.63 dém -22.63 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.74268 GHz -35.56 dém -22.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.76340 GHz -34,90 dam -21.90 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.01637 GHz -31.04 dém -18.04 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.11236 GHz -30,89 dam -17.89 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.85136 GHz -32,70 dam -19.70 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.27784 GHz -33.24 dém -20.24 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.75251 GHz -28.55 d8m -15.55 d8
w ~
J J NEED wa
Date: 9.AUG.2017 14:45:29 Date: 9.AUG 2017 15:10.27
ectrum # Spectrum # b=
Ref Level 24.50 dBm  Offset 14.50 d@ Mode Auto Sweep Ref Level 25.20 dBm  Offset 15.20 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbiit fheck PARS 20 dliinit $heck PAB:
Line _BPURIOUS_| INE_ABS PABS Line _$PURIOUS ) INE_ABS PAES
10 10
0 0
104
SPURIOUS_LT
20 dem—3
30 -30
-50
S0
.60 d
60 d8
70
70 b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency Power Abs Alimit__| 30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -36.22 d8m -23.22 d8
30.000 MHz 820.000 MHz 1.000 MHz 514.62019 MHz -37.46 dém -24,46 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.64589 GHz -36.98 d8m -23.98 dB
855,000 MHz 1.000 GHz 1,000 MHz 941.99275 M -36.89 dém -23.89 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91507 GHz -25.31 dém -12.31d8
1.000 GHz 3.000 GHz 1.000 MHz 2.85314 GHz -36.34 dam -23.34 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.83527 GHz -29,39 dém -16.39 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.87977 GHz -31,23 dam -18.23 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.84806 GHz -32,23 dam -19.23 d
7.000 GHz 9.000 GHz 1,000 MHz 7.67679 GHz -33.69 dém -20.69 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.73876 GHz -28.34 d8m -15.34 d8
w ~
NI we
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Report No. : FG760504A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

*
Ref Level 30.00 dém  Offset 15.20 d& Mode Auto Sweep
SGL Count 10/10

(@1 Max

Spectrum

Limit ¢heck
20 dbipe—HPURIOUS JINE ABS
10 df
0

50
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW ] Frequenc | __Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 488.82309 MHzZ -36.,58 d8m -23.58 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.70447 GHz -30.27 dm -17.27 d8
1.760 GHz 3.000 Gz 1.000 MHz 2.56985 GHz -35.16 dem -22,16 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -29,79 dam -16.79 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.78331 GHz -32,84 dam -19.84 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.14789 GHz -27.63 dém -14.63 d8
J T wa

Date: 9.AUG 2017 15:36:04

Middle Channel

Spectrum # =
Ref Level 30.00 d6m _ Offset 15.20 b Mode Auto Sweep

SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS
10 df
0

30 di
50
60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
RangeLlow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 844.63518 MHz -35.90 dam -22,90 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.69425 GHz -37.57 dém 24,57 d8
1.760 GHz 3.000 GHz 1,000 MHz 2.91933 GHz -35.26 dém -22.26 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.68029 GHz -30.43 dam -17.43 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.68997 GHz -32,37 dam -19,37 d8
13.600 GHz 18.000 GHz 1,000 MHz 15.72301 GHz -27.78 dém -14.78 d8

)i ] G

Date: 9.AUG 2017 15:37:26

Highest Channel

=

Spectrum %

Ref Level 30.00 dém  Offset 15.20 dB Mode Auto Sweep
SGL Count 10/10

Limit fheck
20 dbife—HPURIOUS }INE ABS

60
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 865.96452 MHZ -36,39 d8m -23.39 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.64704 GHz -36.67 dém -23.67 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76209 GHz -32,30 dém -19.30 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.89339 GHz -29,67 dam -16.67 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.63940 GHz -31,00 dam -18.00 d8
13.600 GHz 18.000 GHz 1,000 MHz 15.73903 GHz -28.45 dam -15.45 dB

)i J

(LTI
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CDMA BCO (1xRTT)

CDMA BC1 (1xRTT)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db

Mode Auto Sweep

Spectrum

Ref Level 25.10 dém
SGL Count 10/10

Offset 15.10 d&

Mode Auto Sweep

J

Date: 16.AUG 2017 19:34:50

]

Date: 10AUG 2017 20:48:39

@1 Max @1 Max
20 ghinit $heck PAES 20 ghifnit ¢heck PAES
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS pAES
10 10
0 0
30 -30
-50
50
60 d
60d
70
704
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency Power Abs ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Power Abs Alimit__| 30.000 MHz 1.000 GHz 1,000 MHz 749.62269 MHz -36.31 dBm -23.31 d8
30.000 MHz 820.000 MHz 1.000 MHz 819.60260 MHz -36.13 dém -23.13 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.80045 GHz -37.08 dém -24.08 dB
855.000 MHz 1.000 GHz 1.000 MHz 934.38406 MHz -36.56 dem -23.56 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.96454 GHz -35.35 dém -22.35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84964 GHz -36.43 dem -23.43 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.82927 GHz -30.89 dém -17.89 de
3.000 GHz 7.000 GHz 1,000 MHz 6.91926 GHz -31,27 dam -18.27 d8 7.000 GHz 13.600 GHz 1,000 MHz 9.75365 GHz -32,60 dam -19.60 d8
7.000 GHz 9.000 GHz 1.000 MHz 8.74366 GHz -33.97 dém -20.97 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.87232 GHz -28.80 d8m -15.80 d8
~ ~

Middle

Channel

Middle Channel

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db

Mode Auto Sweep

01 Max

20 dbiit fheck PARS
Line _$PURIOUS_} INE_ABS PAES

10

0

Spectrum

Ref Level 25.10 dém
SGL Count 10/10

Offset 15.10 d&

Mode Auto Sweep

@1 Max

20 dhifnit $heck PAES
Line _$PURIOUS_) INE_ABS PABS

10

0

]

Date: 16.AUG.2017 19:36.0;

7

]

Date 10.AUG 2017 20.50:01

60 d
-70
-70 di !
Start 30.0 MHz 48006 pts SQEE 19.1 GHz
Start 30.0 MHz 28005 pts St_nE 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW i Frequency Power Abs ALimit |
Range Low | Range Up | RBW | Frequency | Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -35.77 dém -22.77 d8
30.000 MHz 820.000 MHz 1,000 MHz 697.80860 MHz -36.70 dBm -23.70 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.31988 GHz -37.08 dém -24.08 dB
855.000 MHz 1.000 GHz 1,000 MHz 986.05072 MHz -36.61 dém -23.61 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.93348 GHz -35.28 dém -22.28 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.98613 GHz -36.55 dBm -23.55 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.03237 GHz -29,98 d8m -16.98 d&
3,000 GHz 7.000 GHz 1,000 MHz 6.81727 GHz -31,44 dém -18.44 de 7.000 GHz 13.600 GHz 1,000 MHz 13.11376 GHz -32,19 dem -19.19 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.91776 GHz -33.86 dBm -20.86 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.89314 GHz -28.40 dém -15.40 d8
g ~

Highest Channel

Highest Channel

ectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 db

Mode Auto Sweep

Spectrum

Ref Level 25.10 dém
SGL Count 10/10

Offset 15.10 di

Mode Auto Sweep

@1 Max @1 Max
20 dbiit fheck PAES 20 ghipnit heck PAB!
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES
10 10
0 0
60 d8
70
-70 di S —
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
Rangelow | Rangeup | RBW | Frequency |  Power Abs Alimit__| 30.000 MHz 1.000 GHz 1.000 MHz 679.53773 MHz -36.52 dém -23.52 d8
30.000 MHz 820.000 MHz 1.000 MHz 139.55772 MHz -37.87 dém -24.87 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.81481 GHz -36.83 dém -23.83 d8
855,000 MHz 1.000 GHz 1.000 MHz 954.60145 M -36.83 dém -23.83 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.50605 GHz -35.51 dém -22.51 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.95938 GHz -36.58 dem -23.58 d8 3,000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -30.79 dém -17.79 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.75378 GHz -31,05 dam -18.05 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.34427 GHz -31.06 dam -18.06 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.78090 GHz -33.62 dém -20.62 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.07031 GHz -28.31 d8m -15.31 d8
w ~
J J )
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Report No. : FG760504A

Frequency Stability

Test Conditions Middle Channel G(SGMSBS;) (EDGGSIQ/Icgligs 8) 2L5I;r)np::n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0287
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0084 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0191
0 Normal Voltage 0.0048 0.0263
-10 Normal Voltage 0.0072 0.0347 PASS
-20 Normal Voltage 0.0012 0.0395
-30 Normal Voltage 0.0036 0.0323
20 Maximum Voltage 0.0000 0.0347
20 Normal Voltage 0.0096 0.0311
20 Battery End Point 0.0072 0.0215
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V
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Test Conditions Middle Channel Gs(gslfﬂc;o (Eggg(ljggs 8) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0181
40 Normal Voltage 0.0005 0.0191
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0027
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0000 0.0021
-30 Normal Voltage 0.0149 0.0218
20 Maximum Voltage 0.0138 0.0181
20 Normal Voltage 0.0128 0.0122
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : SRQ-N9517
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Test Conditions Middle Channel Xéﬁﬂ%Mlggliggs\; 2L5I;r)np::n

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239

-10 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0203
20 Battery End Point 0.0143

Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V
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Test Conditions Middle Channel ga%hﬂlggzggs“) le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0037
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0032
20 Battery End Point 0.0016
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0121
40 Normal Voltage 0.0139
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0063
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0012
20 Battery End Point 0.0081
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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o : Limit
Test Conditions Middle Channel CI(Dll\QQT?r():O 2.5ppm
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0155
30 Normal Voltage 0.0072
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0215
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0179
-30 Normal Voltage 0.0251
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0084
20 Battery End Point 0.0191
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V
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o : Limit
Test Conditions Middle Channel C?ﬂg_?%l —
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0027
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0085
-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0128
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0133
20 Battery End Point 0.0011
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.4V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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Report No. : FG760504A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

. Over SPA S.G. TX Cable |TX Antenna .
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -24.71 -13 -11.71 -31.84 -31.40 0.56 9.40 H
2510 -22.83 -13 -9.83 -34.22 -30.54 0.74 10.60 H
3346 -45.12 -13 -32.12 -58.40 -54.72 0.85 12.60 H
4182 -54.91 -13 -41.91 -71.32 -64.47 0.89 12.60 H
5018 -57.39 -13 -44.39 -76.72 -67.00 0.94 12.70 H
5854 -53.57 -13 -40.57 -73.36 -63.31 1.11 13.00 H
6691 -56.39 -13 -43.39 -77.53 -64.72 1.22 11.70 H
Middle 7527 -54.99 -13 -41.99 -78.58 -62.45 1.69 11.30 H
1672 -26.76 -13 -13.76 -33.89 -33.45 0.56 9.40 V
2510 -24.40 -13 -11.40 -35.39 -32.11 0.74 10.60 \%
3346 -43.64 -13 -30.64 -57.15 -53.24 0.85 12.60 \%
4182 -48.13 -13 -35.13 -64.78 -57.69 0.89 12.60 \%
5018 -54.00 -13 -41.00 -74.17 -63.61 0.94 12.70 \%
5854 -47.87 -13 -34.87 -68.53 -57.61 1.11 13.00 \%
6691 -54.47 -13 -41.47 -76.35 -62.80 1.22 11.70 \%
7527 -51.40 -13 -38.40 -75.04 -58.86 1.69 11.30 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -67.02 -13 -54.02 -74.15 -73.71 0.56 9.40 H
2510 -64.23 -13 -51.23 -75.62 -71.94 0.74 10.60 H
Middle 3346 -62.78 -13 -49.78 -76.06 -72.38 0.85 12.60 H
1672 -67.69 -13 -54.69 -74.82 -74.38 0.56 9.40 \%
2510 -64.58 -13 -51.58 -75.57 -72.29 0.74 10.60 \%
3346 -62.96 -13 -49.96 -76.47 -72.56 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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GSM1900 (GSM)

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -61.76 -13 -48.76 -77.04 -67.80 6.56 12.60 H
5640 -58.60 -13 -45.60 -77.95 -63.70 8 13.10 H
Middle 7520 -56.61 -13 -43.61 -80.20 -58.34 9.57 11.30 H
3760 -61.63 -13 -48.63 -77.18 -67.67 6.56 12.6 \
5640 -58.15 -13 -45.15 -78.07 -63.25 8 13.1 \Y;
7520 -56.63 -13 -43.63 -80.27 -58.36 9.57 11.3 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -62.00 -13 -49.00 -77.28 -68.04 6.56 12.60 H
5640 -58.63 -13 -45.63 -77.98 -63.73 8 13.10 H
Middle 7520 -56.75 -13 -43.75 -80.34 -58.48 9.57 11.30 H
3760 -61.66 -13 -48.66 -77.21 -67.70 6.56 12.6 \Y
5640 -58.35 -13 -45.35 -78.27 -63.45 8 13.1 \Y
7520 -56.35 -13 -43.35 -79.99 -58.08 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit O_ve_r SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -66.39 -13 -53.39 -73.52 -73.08 0.56 9.40 H
2510 -61.19 -13 -48.19 -72.58 -68.90 0.74 10.60 H
Middle 3346 -63.98 -13 -50.98 -77.26 -73.58 0.85 12.60 H
1672 -66.12 -13 -53.12 -73.25 -72.81 0.56 9.40 V
2510 -60.72 -13 -47.72 -71.71 -68.43 0.74 10.60 V
3346 -63.69 -13 -50.69 -77.20 -73.29 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
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WCDMA Band II(RMC 12.2Kbps)

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -61.65 -13 -48.65 -76.93 -67.69 6.56 12.60 H
5640 -58.67 -13 -45.67 -78.02 -63.77 8 13.10 H
Middle 7520 -56.61 -13 -43.61 -80.20 -58.34 9.57 11.30 H
3760 -61.44 -13 -48.44 -76.99 -67.48 6.56 12.6 V
5640 -58.49 -13 -45.49 -78.41 -63.59 8 13.1 V
7520 -56.40 -13 -43.40 -80.04 -58.13 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -63.40 -13 -50.40 -77.22 -69.82 6.18 12.60 H
5197.8 -59.38 -13 -46.38 -78.71 -64.34 7.74 12.70 H
Middle 6930.4 -57.76 -13 -44.76 -79.95 -60.46 9 11.70 H
3465.2 -62.88 -13 -49.88 -77.06 -69.30 6.18 12.60 V
5197.8 -59.16 -13 -46.16 -79.16 -64.12 7.74 12.70 V
6930.4 -57.23 -13 -44.23 -79.95 -59.93 9 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BCO
Frequency ERP Limit O_ve_r SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1673.04 -66.27 -13 -53.27 -67.98 -70.64 2.88 9.40 H
2509.56 -65.07 -13 -52.07 -71.13 -71.02 2.5 10.60 H
Middle 3346.08 -69.51 -13 -56.51 -77.51 -75.33 4.63 12.60 H
1673.04 -65.44 -13 -52.44 -67.28 -69.81 2.88 9.40 V
2509.56 -66.33 -13 -53.33 -72.28 -72.28 2.50 10.60 V
3346.08 -69.42 -13 -56.42 -77.45 -75.24 4.63 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BC1
Frequency EIRP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -55.24 -13 -42.24 -68.86 -62.82 5.02 12.60 H

5640 -50.70 -13 -37.70 -67.30 -56.50 7.3 13.10 H
Middle 7520 -58.79 -13 -45.79 -78.77 -62.36 7.73 11.30 H

3760 -50.34 -13 -37.34 -64.67 -57.92 5.02 12.6 \

5640 -49.88 -13 -36.88 -66.41 -55.68 7.3 13.1 V

7520 -59.38 -13 -46.38 -79.02 -62.95 7.73 11.3 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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